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Nemko USA, Inc. FCC PART 15, SUBPART C and Industry Canada RSS-210
Digital Transmission Systems

EQUIPMENT: MPT-HL Packet Terminal Test Report No.: 25965RUS?2
Section 1. Summary of Test Results

Manufacturer: Alcatel USA

Model No.: MPT-HL

Serial No.: CA119076

General: All measurements are traceable to national standards.

These tests were conducted on a sample of the equipment for the purpose of
demonstrating compliance with CFR 47 Part 15, Subpart C, Paragraph 15.247 and
Industry Canada RSS-210, Issue 7 for Digital Transmission Systems. Radiated tests
were conducted is accordance with ANSI C63.4-2003. Radiated emissions are made
on an open area test site. A description of the test facility is on file with the FCC and
Industry Canada.

@ New Submission @ Production Unit

D Class Il Permissive Change D Pre-Production Unit

THIS TEST REPORT RELATES ONLY TO THE ITEM(S) TESTED.

THE FOLLOWING DEVIATIONS FROM, ADDITIONS TO, OR EXCLUSIONS FROM THE TEST
SPECIFICATIONS HAVE BEEN MADE.
See “ Summary of Test Data”.

NVIAD

LAB CODE: 100426

Nemko USA Inc. authorizes the above named company to reproduce this report provided it is reproduced in its
entirety and for use by the company’s employees only.

Any use which a third party makes of this report, or any reliance on or decisions to be made based on it, are the
responsibility of such third parties. Nemko USA Inc. accepts no responsibility for damages, if any, suffered by any
third party as a result of decisions made or actions based on this report. This report applies only to the items tested.
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Nemko USA, Inc. FCC PART 15, SUBPART C and Industry Canada RSS-210
Digital Transmission Systems
EQUIPMENT: MPT-HL Packet Terminal Test Report No.: 25965RUS?2

Summary Of Test Data

NAME OF TEST PARA. NO. RESULT
Powerline Conducted Emissions 15.207(a) / RSS-Gen 7.2.2 Complies
Minimum 6 dB Bandwidth 15.247(a)(2) / RSS-210 A8.2 Complies
Maximum Peak Power Output 15.247(b)(3) / RSS-210 A8.4 Complies
Spurious Emissions .
(Antenna Conducted) 15.247(d) / A8.5 Complies
Spurious Emissions (Radiated) 15.247(d)/15.209(a) / RSS-210 A8.5 Complies
Peak Power Spectral Density 15.247(e) | RSS-210 A8.5 Complies
Receiver Spurious Emissions RSS-Gen 7.2.3 Complies

Footnotes:

The EUT was tested at all modulations. Data presented is for 32 QAM as it was
determined that this was the highest power and the highest power density. There was
no difference on occupied bandwidth measurements.
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Nemko USA, Inc. FCC PART 15, SUBPART C and Industry Canada RSS-210

Digital Transmission Systems
EQUIPMENT: MPT-HL Packet Terminal Test Report No.: 25965RUS?2

Section 2. Equipment Under Test (E.U.T.)

General Equipment Information

Frequency Band (MHz): 902-928 2400-2483.5 5725-5850
[ [ X

Operating Frequency of Test Sample: 5730 to 5845 MHz

Supply Voltage; 20 to 60 Vdc

Output Power (rated): 1 watt max

Bandwidth: 5, 10 or 30 MHz

Modulation: 32 QAM, 128 QAM or 256 QAM*
User Frequency Adjustment: Software controlled
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Nemko USA, Inc. FCC PART 15, SUBPART C and Industry Canada RSS-210
Digital Transmission Systems

EQUIPMENT: MPT-HL Packet Terminal Test Report No.: 25965RUS?2
Section 3. Occupied Bandwidth
NAME OF TEST: Occupied Bandwidth PARA. NO.: 15.247(a)(2) / A8.2(a)
TESTED BY: David Light DATE: 16 July 2009
Test Results: Complies.
Measurement Data: See 6 dB BW plot
Measured 6 dB bandwidth: 4.41 MHz
8.78 MHz
26.43 MHz
Test Conditions: 35 %RH
22 °C
Measurement Uncertainty: +-1x107 ppm

Test Equipment Used: 1036-1082-1064-1064
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Nemko USA, Inc. FCC PART 15, SUBPART C and Industry Canada RSS-210
Digital Transmission Systems
EQUIPMENT: MPT-HL Packet Terminal Test Report No.: 25965RUS?2

Test Data — Occupied Bandwidth

Delta 1 [T1] RBW 100 kHz  RF Att 30 dB
65’ Ret Lvi ~0.38 dB VBW 100 kHz
40 dBm 4.40881764 MHz SUT 5 ms Unit dBm
40
35 dB|Offset MU IREE 11.97 dBm| g
5.72782665 GHz
30 2T [TTTT 0. 38 a8

4.40881/64 MHz
20

b sl

10

| |

-30
40
-50
-60
Center 5.73 GHz 1 MHz/ Span 10 MHz
Date: 16.JUL.2009 09:26:18
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Nemko USA, Inc. FCC PART 15, SUBPART C and Industry Canada RSS-210
Digital Transmission Systems
EQUIPMENT: MPT-HL Packet Terminal Test Report No.: 25965RUS?2

Test Data — Occupied Bandwidth

Delta 1 [T1] RBW 100 kHz  RF Att 30 dB
65’ Ret Lvi ~1.33 oB VBW 100 kHz
40 dBm 4.34869739 MHz SWT 5 ms Unit dBm
40
33.3 ¢B Of fsgt MEIREE 11f. 43 dBm| g
5.76788677 GHz
30 RELLEY —1[.33 0B

4.34869(/39 MHz

20

b pigin iy

10

—l.
/f)

| |

QUWW\AWW \wmmwm

-30
~40
-50
-60
Center 5.77 GHz 1 MHz/ Span 10 MHz
Date: 19.JUL.2009 12:52:09
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Nemko USA, Inc. FCC PART 15, SUBPART C and Industry Canada RSS-210
Digital Transmission Systems
EQUIPMENT: MPT-HL Packet Terminal Test Report No.: 25965RUS?2

Test Data — Occupied Bandwidth

Delta 1 [T1] RBW 100 kHz  RF Att 30 dB
65’ Ret Lvi 0.27 dB VBW 100 kHz
40 dBm 4.24849699 MHz SWT 5 ms Unit dBm
40
35 dB|Offset MEIREE 11[.94 dBm| g
5.84293687 GHz
30 RELAEY 0[. 27 dB

4.24849699 MHz

20

WWMM

— |
/ -

-10

WM frnty ] RIVPYRY A PN

-30
-40
-50
-60
Center 5.845 GHz 2 MHz/ Span 20 MHz
Date: 15.JUL.2009 14:00:51
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Nemko USA, Inc.

EQUIPMENT: MPT-HL Packet Terminal

FCC PART 15, SUBPART C and Industry Canada RSS-210

Digital Transmission Systems
Test Report No.: 25965RUS2

Test Data — Occupied Bandwidth

& Delta 1 [T1] RBW 100 kHz  RF Att 30 dB
& Ret Lyl 0.36 dB VBW 100 kHz
40 dBm 8.73747495 MHz SUT 5 ms Unit dBm
40
35 dB|Offset MU IREE B 21 dB| gy
5.72565[130 GHz
30 REIRE 0[ 35 dB
8.73747495 MHz
20
1 N ALN L " Al a
) /IVJ/WWWWNW WVWM\
| \l
~10 \
- \w AU\,Jm
-30
-40
50
-60

Date:

Center 5.73 GHz

16.JUL.2009

10:04:01

2 MHz~ Span 20 MHz
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Nemko USA, Inc. FCC PART 15, SUBPART C and Industry Canada RSS-210
Digital Transmission Systems
EQUIPMENT: MPT-HL Packet Terminal Test Report No.: 25965RUS?2

Test Data — Occupied Bandwidth

Delta 1 [T1] RBW 100 kHz  RF Att 30 dB
65’ Ret Lvi 0.14 dB VBW 100 kHz
40 dBm 8.77755511 MHz SWT 7.5 ms Unit dBm
40
33.3 @B Offs¢t Yo lrT13 5.89 dBm =
5.76564|128 GHz
30 RELAEY O[. T4 dB

B.77755p11 MHz

20

10 A M, I ‘A’\/L’\NM-
< v

-30
~40
-50
-60
Center 5.77 GHz 3 MHz/ Span 30 MHz
Date: 19.JUL.2009 09:21:52
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Nemko USA, Inc. FCC PART 15, SUBPART C and Industry Canada RSS-210
Digital Transmission Systems
EQUIPMENT: MPT-HL Packet Terminal Test Report No.: 25965RUS?2

Test Data — Occupied Bandwidth

Delta 1 [T1] RBW 100 kHz  RF Att 30 dB
65’ Ret Lvi 0.10 dB VBW 100 kHz
40 dBm 8.61723447 MHz SWT 5 ms Unit dBm
40
35 dB|Offset MEIREE 759 dBm| g
5.83569/138 GHz
30 RELAEY 0] 10 oB

8.61723447 MHz

20

10 1 I\M_ WA ML,

| |

-20
TR PV T P WA
-30
~40
-50
-60
Center 5.84 GHz 2 MHz/ Span 20 MHz
Date: 19.JUL.2009 14:39:09
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Nemko USA, Inc. FCC PART 15, SUBPART C and Industry Canada RSS-210

Digital Transmission Systems
Test Report No.: 25965RUS2

EQUIPMENT: MPT-HL Packet Terminal

Test Data — Occupied Bandwidth

Delta 1 [T1] RBW 100 kHz  RF Att 30 dB
65’ Ret Lvi ~0.71 dB VBW 100 kHz
40 dBm 25.95190381 MHz SUT 12.5 ms Unit dBm
40
35 dB|Offset MU IREE B|- 43 dB| gy
5.72692B85 GHz
30 2T [TTTT —O[. 7T &8
5.95190B81 MHz
20

10 WD}N“O%WWV

TS

[

-20

-30
40
-50
-60
Center 5.74 GHz 5 MHz~ Span 50 MHz
Date: 16.JUL.2009 10:58:29
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Nemko USA, Inc. FCC PART 15, SUBPART C and Industry Canada RSS-210
Digital Transmission Systems
EQUIPMENT: MPT-HL Packet Terminal Test Report No.: 25965RUS?2

Test Data — Occupied Bandwidth

Marker 1 [T1] RBW 100 kHz  RF Att 30 B
65’ Rt Ly 3.76 dBm VBW 100 kHz
40 dBm 5.75691132 GHz SWT 16 ms Unit dBm
40
33.3 @B Offs¢t Yo lrT13 3. 76 dBm =
5.75691[132 GHz
30 T3 [ T5 OB

A6. 42785071 MHz

20

. WM/\MWWJ«WW\ | IR
j [ |

P s A e

-30
-40
-50
-60
Center 5.77 GHz 6.25 MHz/ Span B2.5 MHz
Date: 14.JUL.2009 13:47:19
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Nemko USA, Inc.

FCC PART 15, SUBPART C and Industry Canada RSS-210
Digital Transmission Systems

EQUIPMENT: MPT-HL Packet Terminal Test Report No.: 25965RUS?2
Test Data — Occupied Bandwidth
Delta 1 [T1] RBW 100 kHz RF Att 30 dB
Ref Lvl -0.06 dB VB 100 kHz
40 dBm 25.45080180 MHz SWT 12.5 ms Unit dBm
40
35 dB| Offset YT 799 dBm| g
5.82222445 GHz
30 RELAEY 0. 05 o8
5 .45090/1180 MHz
20
" w A.ILAM}AMMMAMMMW‘\
| //nv \
-10
-20
b At M A4
-30
-40
-50
-60
Center 5.835 GHz 9 MHz/ Span 50 MHz
Date: 16.JUL.2009 (08:04:05
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Nemko USA, Inc. FCC PART 15, SUBPART C and Industry Canada RSS-210

Digital Transmission Systems
EQUIPMENT: MPT-HL Packet Terminal Test Report No.: 25965RUS?2

Section 4. Maximum Peak Output Power

NAME OF TEST: Maximum Peak Output power PARA. NO.: 15.247(b)(3)/A8.4(4)

TESTED BY: David Light DATE: 16 July 2009
Test Results: Complies.
Test Data: See table below

X This device was tested at +/- 15% input power per 15.31(e), with no variation in
output power.

] For battery powered equipment, the device was tested with a fresh battery per
15.31(e).

X The device was tested on three channels per 15.31(]).

[1  This test was performed radiated.

Equipment Used: 1036-1082-1064-1065
Measurement Uncertainty: 1.7 dB
Temperature: 35 °C

Relative Humidity: 22 %
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Nemko USA, Inc. FCC PART 15, SUBPART C and Industry Canada RSS-210

Digital Transmission Systems
EQUIPMENT: MPT-HL Packet Terminal Test Report No.: 25965RUS?2

Test Data — Peak Power

Measurement Data: Detachable antenna? Xl Yes [ ] No
If yes, state the type of non-standard connector used: type N*
*The EUT is professionally installed.

Frequency Bandwidth Modulation Peak Peak

(MH2z) (MHz) Power Power
(dBm) (mw)
5730 5 32 QAM 29.85 966
5770 5 32 QAM 29.80 955
5845 5 32 QAM 29.84 964
5730 10 32 QAM 29.84 964
5770 10 32 QAM 30.00 1000
5840 10 32 QAM 30.00 1000
5740 30 32 QAM 29.63 918
5770 30 32 QAM 29.99 998
5835 30 32 QAM 29.89 975

Maximum EIRP (dBm): 64.89 | Maximum EIRP (kW): 3.1

Antennas used: RFS model MA0528-28AN flat panel. Gain 28 dBi. Beamwidth 4.5°
RFS model SPF4-52CN paraboli. Gain 34.9 dBi. Beamwidth 3.0°

Analyzer Settings:

5 MHz carrier: RBW/VBW =5 MHz, Peak detector

10 MHz carrier: RBW/VBW = 10 MHz, Peak detector

30 MHz Carrier: RBW/VBW = 1 MHz, Peak detector. This measurement was
integrated across the 30 MHz bandwidth of the carrier using the power integration
function of the spectrum analyzer.
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Nemko USA, Inc. FCC PART 15, SUBPART C and Industry Canada RSS-210

Digital Transmission Systems
EQUIPMENT: MPT-HL Packet Terminal Test Report No.: 25965RUS?2

Section 5 Spurious Emissions at Antenna Terminals

NAME OF TEST: Spurious Emissions at Antenna Terminals PARA. NO.: 15.247 (d)

TESTED BY: David Light DATE: 16 July 2009

Test Results: Complies.

Measurement Data: See attached plots.

Test Conditions: 35 %RH
22 °C
Measurement Uncertainty: +/-1.7 dB

Test Equipment Used: 1036-1082-1064-1065
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Nemko USA, Inc.

FCC PART 15, SUBPART C and Industry Canada RSS-210

Digital Transmission Systems

EQUIPMENT: MPT-HL Packet Terminal Test Report No.: 25965RUS?2
Test Data — Spurious Emissions at Antenna Terminals
Lower Band Edge
5 MHz carrier
Delta 1 [T1] RBW 100 kHz RF Att 30 dB
Ref Lvl 43.18 dB VB 100 kHz
40 dBm 3.23647285 MHz SWT 5 ms Unit dBm
40
35 dB| Offset YT -25|.61 dBm| gy
5.72500000 GHz
30 RELAEY 7318 o8
3.23647R95 MHz
20 -
10 /N‘_r/
| /
-10 /
-20

-30

-40

-50

-60

Date:

Center 5.725 GHz

16.JUL.2009 09:25:30

1 MHz/

Span 10 MHz
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Nemko USA, Inc. FCC PART 15, SUBPART C and Industry Canada RSS-210

Digital Transmission Systems
EQUIPMENT: MPT-HL Packet Terminal Test Report No.: 25965RUS?2

Test Data — Spurious Emissions at Antenna Terminals

‘y Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 14.90 dBm VBW 100 KkHz
30 dBm 5.73000000 GHz SWT 10 s Unit dBm
30
36 HB| QUiisEHZ L pHz v (tpl 19 PHZ 1490 BB .
73000000 BHz
20
1
A
10
0
AL o1 difn
~10
|
-20

_30 wal Jk by
W o
I At K
A
740WW&WWUWWM\
-50
-60
-70
Center 1.085445115 GHz Span 39.97 GHz
Date: 16.JUL.2009 09:28:00
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Nemko USA, Inc. FCC PART 15, SUBPART C and Industry Canada RSS-210
Digital Transmission Systems

EQUIPMENT: MPT-HL Packet Terminal Test Report No.: 25965RUS?2
Test Data — Spurious Emissions at Antenna Terminals
Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 12.89 dBm VB 100 kHz
30 dBm 5.79282741 GHz SWT 10 s Unit dBm
30
3B.p (et L $Hz MR B RN SRRl R ST .
. 7829241 bHz
20

10

-10

-20

,AJ‘

-30
Mww\/ ﬂ“wﬂmw
NN

_40 W\M Ay

W\»M\MNMWWW '
-a0
-60
-70

Start 30 MHz Stop 40 GHz

Date: 15.JUL.2008 12:54:05
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Nemko USA, Inc. FCC PART 15, SUBPART C and Industry Canada RSS-210
Digital Transmission Systems

EQUIPMENT: MPT-HL Packet Terminal Test Report No.: 25965RUS?2
Test Data — Spurious Emissions at Antenna Terminals
Mark=r 1 [T1] REH 100 kHz AF Atd 20 dB
@REF Lwl 14,58 dBm WBK 100 kHz
30 dBm 5_B4707B92 GH=z ST 10 s e dBm
ks 8 HE fHspHz 1 Hz id FHz .
20
w
10
1]
B EFEFAL =

-20 I FAJII
- I b
El P T

-40

-50

-ED0

-70

S1ari 30 MHz Sizp 40 GHz
Daile: 16.J0L.2009  14:03:04
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Nemko USA, Inc.

FCC PART 15, SUBPART C and Industry Canada RSS-210
Digital Transmission Systems

EQUIPMENT: MPT-HL Packet Terminal Test Report No.: 25965RUS?2
Test Data — Spurious Emissions at Antenna Terminals
Upper Band Edge
&/ Delta 1 [T1] RBW 100 kHz RF Att 30 dB
Ref Lvl 38.95 dB VBW 100 kHz
40 dBm -3.66733467 MHz SWT 5 ms Unit dBm
40
35 dB| Offset vi|IT1) -21|.65 dB| g
5.85000p00 GHz
30 2T [TTT] 3605 aB
3.66733467 MHz
20 +
. /MMW\)WW\\
| / \
-10 / \
-20 Y
Uy Yy Y o T V=N PPV
-30
-40
-a0
-60
Center 5.85 GHz 2 MHz~/ Span 20 MHz

Date:

15.JUL.2008

13:93:32
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Nemko USA, Inc. FCC PART 15, SUBPART C and Industry Canada RSS-210
Digital Transmission Systems
EQUIPMENT: MPT-HL Packet Terminal Test Report No.: 25965RUS?2

Test Data — Spurious Emissions at Antenna Terminals

Lower Band Edge
10 MHz carrier

Delta 1 [T1] RBW 100 kHz  RF Att 30 dB
65’ Ret Lvi 34.25 B VBW 100 kHz
40 dBm 7.75551102 MHz SWT 5 ms Unit dBm
40
35 dB|Offset MEIREE -21|.64 dB| gy
5.72500000 GHz
30 RELAEY 32[75 dB

7. 75551102 MHz

20

-10

-20 .

-30
~40
-50
-60
Center 5.725 GHz 2 MHz/ Span 20 MHz
Date: 16.JUL.2009 10:02:39
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Nemko USA, Inc. FCC PART 15, SUBPART C and Industry Canada RSS-210

Digital Transmission Systems
EQUIPMENT: MPT-HL Packet Terminal Test Report No.: 25965RUS?2

Test Data — Spurious Emissions at Antenna Terminals

‘y Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 10.41 dBm VBW 100 KkHz
30 dBm 5.73000000 GHz SWT 10 s Unit dBm
30
36 He| drisptHz L pHz vi (Tl 19 Pz 1ol41 BB .
73000000 BHz
20
1
10 Yl
0
10 ] Q168 | 4,
,2[] N
il i
-30 A
ot T P
ek APRORETL. I P 2
40 l, l" \
_50
-60
-70
Start 30 MHz Stop 40 GHz
Date: 16.JUL.2009 10:05:15
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Nemko USA, Inc. FCC PART 15, SUBPART C and Industry Canada RSS-210
Digital Transmission Systems

EQUIPMENT: MPT-HL Packet Terminal Test Report No.: 25965RUS?2
Test Data — Spurious Emissions at Antenna Terminals
Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 8.78 dBm VB 100 kHz
30 dBm 5.79282741 GHz SWT 10 s Unit dBm
30
3B.p (et L $Hz YeTE 1 PTE ot e {80
. 7829241 bHz
20
1
10
0
- 104 + = =
I,
o L
o
L wwbw
okl o oA [ty
-a0
-60
-70
Center 1.085445115 GHz Span 39.97 GHz
Date: 15.JUL.2008 09:23:26
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Nemko USA, Inc. FCC PART 15, SUBPART C and Industry Canada RSS-210

EQUIPMENT: MPT-HL Packet Terminal

Digital Transmission Systems
Test Report No.: 25965RUS2

Test Data — Spurious Emissions at Antenna Terminals

Mark=r 1 [T1]
Raf Lwl 10.77 dBEm

REN 100 kHz
VB 100 kHz

AF at1 20 4B

=0 dem §.B4770629 GHz SWT 10 = U dEm
30
36 HE oHdspEHz 1| fHz 10 FH= .
o0
E|
10
O
ol da ok [ dEn
i A
I" /
_=0 ] Mll
=
| (1M
oAb T
p nkluﬁﬂl4lu
_dudﬁ‘f”""‘ ’u_
-&0
-E0
=70

S1ari 30 MHz
Daile: 16.J0L.2009  14:40:5673

Sizp 40 GHz
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Nemko USA, Inc.

FCC PART 15, SUBPART C and Industry Canada RSS-210
Digital Transmission Systems

EQUIPMENT: MPT-HL Packet Terminal Test Report No.: 25965RUS?2
Test Data — Spurious Emissions at Antenna Terminals
Upper Band Edge
&/ Delta 1 [T1] RBW 100 kHz RF Att 30 dB
Ref Lvl 36.03 dB VBW 100 kHz
40 dBm -9.55911824 MHz SWT 5 ms Unit dBm
40
35 dB| Offset vi|IT1) -22(.96 dBm
5.85000p00 GHz
30 2T [TTT] 35 U3 a8
-38.55311B824 MHz
20
1
IULAHA Mn"ﬁ_;ll .,JLIILMVL
D \“\\
-10 \
-20
S ot AL I Al AP S Ve ]~ M ]
-30
-40
-a0
-60
Center 5.85 GHz 2 MHz~/ Span 20 MHz
Date: 15.JUL.2008 14:37:53
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Nemko USA, Inc. FCC PART 15, SUBPART C and Industry Canada RSS-210
Digital Transmission Systems
EQUIPMENT: MPT-HL Packet Terminal Test Report No.: 25965RUS?2

Test Data — Spurious Emissions at Antenna Terminals

Lower Band Edge
30 MHz carrier

Delta 1 [T1] RBW 100 kHz  RF Att 30 dB
65’ Ret Lvi 33.07 B VBW 100 kHz
40 dBm 12.474949390 MHz SWT 12.5 ms Unit dBm
40
35 dB|Offset MEIREE -20/.50 dB| g
5.72500000 GHz
30 RELAEY 3307 B

1|2.474343390 MHz

20
1

10 WWHMWWMWW%MN

-10

-20

-30
~40
-50
-60
Center 5.725 GHz 9 MHz/ Span 50 MHz
Date: 16.JUL.2009 10:59:13
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Nemko USA, Inc. FCC PART 15, SUBPART C and Industry Canada RSS-210

Digital Transmission Systems
EQUIPMENT: MPT-HL Packet Terminal Test Report No.: 25965RUS?2

Test Data — Spurious Emissions at Antenna Terminals

‘y Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 11.69 dBm VBW 100 KkHz
30 dBm 5.74000000 GHz SWT 10 s Unit dBm
30
36 HB| QUiisEHZ L pHz vi (Tl 19 Pz 11le3 BBn

. 74000000 BHz

20

10

-10

-20 ) N

-30 b JUWNW?&LV

RN VTN Ll
74[]% | .,HHWMMWWWM
-a0
-60
-70
Start 30 MHz Stop 40 GHz
Date: 16.JUL.2009 11:00:38
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Nemko USA, Inc. FCC PART 15, SUBPART C and Industry Canada RSS-210

Digital Transmission Systems
EQUIPMENT: MPT-HL Packet Terminal Test Report No.: 25965RUS?2

Test Data — Spurious Emissions at Antenna Terminals

é/ Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 9.82 dBm VBW 100 kHz
30 dBm 5.75691132 GHz SWT 10 s Unit dBm
30
33.B |6 (O s I Hz vi T 10| [bHZz gl 82 HBm A
. /5B91[32 bHz
20
1
10
0
-0 =T Em

(Ld
-30 A

e L M e
W e ad

0 LU R I

-a0

-60

-70

Start 30 MHz Stop 40 GHz

Date: 14.JUL.2008 13:49:01

Page 31 of 61



Nemko USA, Inc. FCC PART 15, SUBPART C and Industry Canada RSS-210

Digital Transmission Systems
EQUIPMENT: MPT-HL Packet Terminal Test Report No.: 25965RUS?2

Test Data — Spurious Emissions at Antenna Terminals

‘y Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 10.44 dBm VBW 100 KkHz
30 dBm 5.79292741 GHz SWT 10 s Unit dBm
30
35 hel quiisbiHz L fHz vio (i1 49 PPz 1ola4 fBn

. 7828241 bHz

20

10

_qpkd e 56 [den

F

-20

e

T T W

I T

-50

-60

-70

Start 30 MHz Stop 40 GHz
Date: 16.JUL.2009 08:07:33
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Nemko USA, Inc.

FCC PART 15, SUBPART C and Industry Canada RSS-210

Digital Transmission Systems

EQUIPMENT: MPT-HL Packet Terminal Test Report No.: 25965RUS?2
Test Data — Spurious Emissions at Antenna Terminals
Upper Band Edge
¢/ Delta 1 [T1] RBW 100 kHz RF Att 30 dB
Ref Lvl 34.02 dB VBW 100 kHz
40 dBm -12.57515030 MHz SWT 12.5 ms Unit dBm
40
35 dB| Offset vi|IT1) -20|.68 dB| gy
5.85000p00 GHz
30 2T [TTT] 3207 a8
-12.57515030 MHz
20
1
MMMMMLLM.MW
0 VN%N\
-10
-20
Pttt N AN L A A AN 44
-30
-40
-a0
-60
Center 5.85 GHz 5 MHz~ Span 50 MHz

Date:

16.JUL.2008 08:02:483
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Nemko USA, Inc. FCC PART 15, SUBPART C and Industry Canada RSS-210
Digital Transmission Systems

EQUIPMENT: MPT-HL Packet Terminal Test Report No.: 25965RUS?2
Section 6. Radiated Emissions

NAME OF TEST: Radiated Emissions PARA. NO.: 15.247 (d)
TESTED BY: David Light DATE: 16 July 2009

Test Results: Complies.

Measurement Data: No emissions were detected within 20 dB of the specification
limit therefore none are reported per 15.31(0).

Test Conditions: 35 %RH
22 °C

Measurement Uncertainty: +/-1.7 dB

Test Equipment Used: 1480-1484-1485-1036-1304-791-1016-991-992-

Notes:

[] For handheld devices, the EUT was tested on three orthogonal axis’
X The device was tested from 30 MHz to the 40 GHz per 15.33

X The device was tested on three channels per 15.31(]).
X

No emissions were detected within 20 dB of the specification limit therefore none
are reported per 15.31(0).

RBW=VBW=100 kHz below 1000 MHz
RBW=VBW=1 MHz above 1000 MHz, Peak detector
RBW= 1 MHz VBW=10MHz, Average detector

Measurement distance: 3 meters.*

*Measurements above 18 GHz were made at 1 meter
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Nemko USA, Inc. FCC PART 15, SUBPART C and Industry Canada RSS-210
Digital Transmission Systems

EQUIPMENT: MPT-HL Packet Terminal Test Report No.: 25965RUS?2
Section 7. Peak Power Spectral Density

NAME OF TEST: Peak Power Spectral Density PARA. NO.: 15.247(e)
TESTED BY: David Light DATE: 16 July 2009

Test Results: Complies.

Measurement Data: See attached data..

Test Conditions: 35 %RH
22 °C
Measurement Uncertainty: +/-1.7 dB

Test Equipment Used: 1036-1082-1065-1064

Spectrum analyzer settings:
RBW 3 kHz
VBW 3 kHz
Span 4 MHz
Sweep time 1350 sec.
Detector Max. Peak
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Nemko USA, Inc. FCC PART 15, SUBPART C and Industry Canada RSS-210

EQUIPMENT: MPT-HL Packet Terminal

Digital Transmission Systems
Test Report No.: 25965RUS2

Peak Power Spectral Density
5 MHz carrier

Marker 1 [T1] RBW 3 kHz RF Att 20 dB
Ref Lvl 3.64 dBm VBW 3 kHz
30 dBm 5.72884168 GHz SWT 1350 s Unit dBm
0 35 dB|Offset Yo lrT13 3.64 dBm ;
5.72884168 GHz
20

10

-10

-20

-30

-40

-50

-60

-70

Center 5.73 GHz 400 kHz/ Span 4 MHz

Date: 16.JUL.2008 09:55:37
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Nemko USA, Inc.

FCC PART 15, SUBPART C and Industry Canada RSS-210

Digital Transmission Systems

EQUIPMENT: MPT-HL Packet Terminal Test Report No.: 25965RUS?2
Peak Power Spectral Density
Marker 1 [T1] RBW 3 kHz RF Att 20 dB
Ref Lvl 2.58 dBm VB 3 kHz
30 dBm 5.76802405 GHz SWT 1350 s Unit dBm
30
33.3 ¢B Offsgt Vi |07 2|.58 dBm| g
5.768021405 GHz
20
10
!
OWMMMWMWWW
-10
-20
-30
-40
-50
-60
-70
Center 5.77 GHz 400 kHz/ Span 4 MHz
Date: 15.JUL.2009 13:25:39
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Nemko USA, Inc.

FCC PART 15, SUBPART C and Industry Canada RSS-210

Digital Transmission Systems

EQUIPMENT: MPT-HL Packet Terminal Test Report No.: 25965RUS?2
Peak Power Spectral Density
Marker 1 [T1] RBW 3 kHz RF Att 20 dB
Ref Lvl 4.38 dBm VBW 3 kHz
30 dBm 5.84372846 GHz SWT 1350 s Unit dBm
30
35 dB|Offset MEIREE 4.38 dBm E
5.84372846 GHz
20
10
1
OWMWMMWWW’WM
-10
-20
-30
-40
-a0
-60
-70
Center 5.845 GHz 400 kHz/ Span 4 MHz
Date: 15.JUL.2008 14:29:48
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Nemko USA, Inc.

FCC PART 15, SUBPART C and Industry Canada RSS-210

Digital Transmission Systems

EQUIPMENT: MPT-HL Packet Terminal Test Report No.: 25965RUS?2

Peak Power Spectral Density
10 MHz carrier

& Marker 1 [T1] RBW 3 kHz RF Att 20 dB
s Ref Lvl -0.77 dBm VBW 3 kHz
30 dBm 5.73137396 GHz SWT 2700 s Unit dBm
30
35 dB|Offset Yo lrT13 ~0l.77 dBm E
5.73197896 GHz
20
10
1
0
-10
-20
-30
-40
-50
-60
-70

Center 5.73 GHz

Date: 16.JUL.20083

10:593:21

800 kHz/ Span 8 MHz
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Nemko USA, Inc. FCC PART 15, SUBPART C and Industry Canada RSS-210

Digital Transmission Systems
EQUIPMENT: MPT-HL Packet Terminal Test Report No.: 25965RUS?2

Peak Power Spectral Density
Marker 1 [T1] RBW 3 kHz RF Att 30 dB
Ref Lvl 0.10 dBm VBW 3 kHz

40 dBm 59.77137074 GHz SWT 2700 s Unit dBm
40

33.3 gB Offs¢t

30

20

10

-10

-20
-30
~40
-50
-60
Center 5.77 GHz 800 kHz, Span 8 MHz
Date: 19.JUL.2009 12:04:54
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Nemko USA, Inc. FCC PART 15, SUBPART C and Industry Canada RSS-210

Digital Transmission Systems
EQUIPMENT: MPT-HL Packet Terminal Test Report No.: 25965RUS?2

Peak Power Spectral Density

‘y Marker 1 [T1] RBW 3 kHz  RF Att 30 dB
Ref Lvl _0.88 dBm VBW 3 kHz
40 dBm 5.84036072 GHz SWT 2700 s Unit dBm
40
35 dB|Offset viliT1) -0l.88 dBm ;
5.84036072 GHz
30
20

10

-10

-20

-30

-40

-50

-60

Center 5.84 GHz 800 kHz, Span 8 MHz
Date: 19.JUL.2009 15:29:10
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Nemko USA, Inc. FCC PART 15, SUBPART C and Industry Canada RSS-210
Digital Transmission Systems

EQUIPMENT: MPT-HL Packet Terminal Test Report No.: 25965RUS?2
Marker 1 [T1] RBW 3 kHz RF Att 20 dB
Ref Lvl 4.11 dBm VB 3 kHz
30 dBm 5.74000000 GHz SWT 3400 s Unit dBm
30
35 dB|Offset vi[iT1) 4. 11 dBmE
5.74000000 GHz
20
10
0
A AN A A A AN A A AN A AW A A I s AN A A I A AN
-10
-20
-30
-40
-50
-60
-70
Center 5.74 GHz 1 MHz/ Span 10 MHz
Date: 16.JUL.2009 12:19:37 Peak

Power Spectral Density
30 MHz carrier
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Nemko USA, Inc. FCC PART 15, SUBPART C and Industry Canada RSS-210

Digital Transmission Systems
EQUIPMENT: MPT-HL Packet Terminal Test Report No.: 25965RUS?2

Peak Power Spectral Density

‘y Marker 1 [T1] RBW 3 kHz  RF Att 20 dB
Ref Lvl 3.42 dBm VB 3 kHz
30 dBm 5.77001002 GHz SWT 3400 s Unit dBm
30
33.3 ¢B Of fsgt MEIREE 3. 42 dBm

5.¢7/001p002 GHz
20

10

-10

-20

-30

-40

-50

-60

-70

Center 5.77 GHz 1 MHz/ Span 10 MHz

Date: 14.JUL.2008 14:48:23
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Nemko USA, Inc. FCC PART 15, SUBPART C and Industry Canada RSS-210

Digital Transmission Systems
Test Report No.:

EQUIPMENT: MPT-HL Packet Terminal

Peak Power Spectral Density

é/ Marker 1 [T1] RBW 3 kHz RF Att 30 dB
Ref Lvl 4.17 dBm VBW 3 kHz
40 dBm 5.83501002 GHz SWT 3400 s Unit dBm
40
35 dB|Offset viliT1 4.17 dBm
5.83501002 GHz
30
20
10
A
0
JSYRTRIR SN EYTVWVIR WY PR IYL VIR (YRVRTTIT S A A M AN AN A SAPAAAARNI o AR A
-10
-20
-30
~40
-50
60
Center 5.835 GHz 1 MHz/ Span 10 MHz
Date: 16.JUL.2009 09:10:28
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Nemko USA, Inc. FCC PART 15, SUBPART C and Industry Canada RSS-210

Digital Transmission Systems
EQUIPMENT: MPT-HL Packet Terminal Test Report No.: 25965RUS?2

Section 8. Powerline Conducted Emissions

NAME OF TEST: Powerline Conducted Emissions PARA. NO.: 15.207(a) / RSS-Gen
7.2.2
TESTED BY: Arturo Ruvalcaba DATE: 17 July 2009

Test Results: Complies.

Measurement Data: See attached plots.

Measurement Uncertainty: +/-1.7 dB

Test Equipment: 1258-749-674-1283

Note: The manufacturer does not provide the power supply. The device was tested with
an Agilent 6673A dc power supply.
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Nemko USA, Inc.

EQUIPMENT: MPT-HL Packet Terminal

Test Report No.:

FCC PART 15, SUBPART C and Industry Canada RSS-210

Digital Transmission Systems
25965RUS2

Test Data — Powerline Conducted Emissions

LINE 1 QP / AVG
Operator: Art

02:16:15 PM, Friday, July 17, 2009

Frequency EN55022 E EN55022 EAVG

MHz QP LIMIT AVG LIMIT Meas
0.658 56.0 46.0 50.5
1.077 56.0 46.0 38.9
1.306 56.0 46.0 44.8

Nemko
Line 2 QP / AVG
Operator: Art
02:20:48 PM, Friday, July 17, 2009
Frequency EN55022 BEN55022 B AVG
MHz QP Limit AVG Limit Meas
0.658 56.0 46.0 50.7
0.817 56.0 46.0 40.9
1.306 56.0 46.0 44.2

AVG

Margin
45
-7.1
-1.2

AVG
Margin
4.7
-5.1
-1.8

QP

Meas
54.1
41.2
48.2

QP
Meas
54.7
44.0
47.1

QP
Margin
-1.9
-14.8
-7.8

Company:

QP
Margin
-1.3
-12.0
-8.9
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Nemko USA, Inc. FCC PART 15, SUBPART C and Industry Canada RSS-210
Digital Transmission Systems

EQUIPMENT: MPT-HL Packet Terminal Test Report No.: 25965RUS?2
Section 9. Receiver Spurious Emissions

NAME OF TEST: Receiver Spurious Emissions PARA. NO.: RSS-Gen 7.2.3
TESTED BY: Arturo Ruvalcaba DATE: 17 July 2009

Test Results: Complies.

Measurement Data: See attached plots.

Measurement Uncertainty: +/-1.7 dB

Test Equipment: 1036-1082
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Nemko USA, Inc. FCC PART 15, SUBPART C and Industry Canada RSS-210

Digital Transmission Systems
EQUIPMENT: MPT-HL Packet Terminal Test Report No.: 25965RUS?2

Test Data — Receiver Spurious Emissions

é/ Marker 1 [T1] RBW 100 kHz RF Att 10 dB
Ref Lvl -76.31 dBm VBW 100 kHz
-20 dBm 886.389278557 MHz SWT 245 ms Unit dBm
-20
3 dB Pffset
A
-30
-40
-50

D1 -57 dBm

-60

-70

_80 -A‘LAIM. T TV A a bibak o | PV | I.m.] AN A AM U"“NW/L
Wm/ I atas vV v 'l,.‘yu T \a aan g W

-90
-100
-110
-120
Center 515 MHz 87 MHz~ Span 970 MHz
Date: 27.JUL.2009 13:15:19
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Nemko USA, Inc. FCC PART 15, SUBPART C and Industry Canada RSS-210

Digital Transmission Systems
EQUIPMENT: MPT-HL Packet Terminal Test Report No.: 25965RUS?2

Test Data — Receiver Spurious Emissions

Marker 2 [T1] RBW 300 kHz RF Att 10 dB
Ref Lvl -66.01 dBm VBW 300 kHz
-10 dBm 14.21242485 GHz SWT 5340 ms Unit dBm
-10
3 dB Pffset

-20

-30

-40

-50

D1 -53] dBm

-60

- A sk WM%WNAW

-80

-90

-100

-110

Start 1 GHz 1.9 BGHz/ Stop 20 GHz
Date: 27.JUL.2008 14:25:21

Marker 1 indicates carrier (Notched)
Marker 2 indicates highest emission
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Nemko USA, Inc. FCC PART 15, SUBPART C and Industry Canada RSS-210

Digital Transmission Systems
EQUIPMENT: MPT-HL Packet Terminal Test Report No.: 25965RUS?2

Section 10. Test Equipment List

Nemko ID Description Manufacturer Serial Number | Calibration | Calibration
Model Number Date Due
1036 SPECTRUM ANALYZER ROHDE & SCHWARZ 830844/006 01/19/09 01/20/11
FSEK30
1082 CABLE 2m Astrolab N/A CBU N/A
32027-2-29094-72TC
1064 ATTENUATOR NARDA NONE CBU N/A
776B-20
1065 ATTENUATOR NARDA NONE CBU N/A
776B-10
1480 Bilog Antenna Schaffner-Chase 2572 10/17/08 10/17/09
CBL6111C
1484 Cable Storm N/A 06/23/09 06/23/10
PR90-010-072
1485 Cable Storm N/A 06/23/09 06/23/10
PR90-010-216
791 PREAMP, 25dB Nemko USA, Inc. 398 05/28/09 05/28/10
LNA25
1016 Pre-Amp HEWLETT PACKARD 2749A00159 06/23/09 06/23/10
8449A
1304 HORN ANTENNA ELECTRO METRICS 6151 09/09/08 09/10/10
RGA-60
991 Horn antenna EMCO 9704-1049 CNR N/A
3160-10
992 Horn antenna EMCO 9705-1079 CNR N/A
3160-09
1258 LISN .15mhz-30mhz EMCO 1305 07/22/08 07/22/09
3825/2
749 CABLE, 4.8m Nemko USA, Inc. N/A 06/10/09 06/10/10
RG223
674 LIMITER HP 3107A02200 CBU N/A
11947A
1283 Spectrum analyzer display HEWLETT PACKARD 2521A00769 04/07/09 04/07/10
85650A
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Nemko USA, Inc. FCC PART 15, SUBPART C and Industry Canada RSS-210

Digital Transmission Systems
EQUIPMENT: MPT-HL Packet Terminal Test Report No.: 25965RUS?2

ANNEXA - TEST DETAILS
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Nemko USA, Inc. FCC PART 15, SUBPART C and Industry Canada RSS-210
Digital Transmission Systems

EQUIPMENT: MPT-HL Packet Terminal Test Report No.: 25965RUS?2
| NAME OF TEST: Powerline Conducted Emissions PARA. NO.: 15.207(a) |
Minimum Standard: §15.207 Conducted limits.

(a) Except as shown in paragraphs (b) and (c) of this section, for an intentional
radiator that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or
frequencies, within the band 150 kHz to 30 MHz, shall not exceed the limits in the
following table, as measured using a 50 mH/50 ohms line impedance stabilization
network (LISN). Compliance with the provisions of this paragraph shall be based on
the measurement of the radio frequency voltage between each power line and ground
at the power terminal. The lower limit applies at the boundary between the frequency
ranges.

Frequency of Conducted Limit (dBmV)
Emission (MHz) Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46

5-30 60 50

* Decreases with the logarithm of the frequency.

(b) The limit shown in paragraph (a) of this section shall not apply to carrier
current systems operating as intentional radiators on frequencies below 30 MHz. In lieu
thereof, these carrier current systems shall be subject to the following standards:

(1) For carrier current systems containing their fundamental emission
within the frequency band 535-1705 kHz and intended to be received using a standard
AM broadcast receiver: no limit on conducted emissions.

(2) For all other carrier current systems: 1000 mV within the frequency
band 535-1705 kHz, as measured using a 50 mH/50 ohms LISN.

(3) Carrier current systems operating below 30 MHz are also subject to
the radiated emission limits as provided in 815.205 and §815.209, 15.221, 15.223,
15.225 or 15.227, as appropriate.

(c) Measurements to demonstrate compliance with the conducted limits are not
required for devices which only employ battery power for operation and which do not
operate from the AC power lines or contain provisions for operation while connected to
the AC power lines. Devices that include, or make provision for, the use of battery
chargers which permit operating while charging, AC adaptors or battery eliminators or
that connect to the AC power lines indirectly, obtaining their power through another
device which is connected to the AC power lines, shall be tested to demonstrate
compliance with the conducted limits.
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Nemko USA, Inc. FCC PART 15, SUBPART C and Industry Canada RSS-210

EQUIPMENT: MPT-HL Packet Terminal

Digital Transmission Systems
Test Report No.: 25965RUS2

| NAME OF TEST: Occupied Bandwidth

PARA. NO.: 15.247(a)(2)

Minimum Standard: The minimum 6 dB bandwidth shall be at least 500 kHz
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Nemko USA, Inc.

EQUIPMENT: MPT-HL Packet Terminal

FCC PART 15, SUBPART C and Industry Canada RSS-210

Digital Transmission Systems
Test Report No.: 25965RUS2

| NAME OF TEST: Maximum Peak Output Power

PARA. NO.: 15.247(b)(3)

Minimum Standard:

The maximum peak output power shall not exceed 1 watt.

If transmitting antennas of directional gain greater than 6 dBi
are used, the power shall be reduced by the amount in dB
that the directional gain of the antenna exceeds 6 dBi.

Systems operating in the 2400-2483.5 MHz band that are
used exclusively for fixed, point to point operation may
employ transmitting antennas with directional gain greater
than 6 dBi provided the maximum peak output power is
reduced by 1 dB for every 3 dB that the directional gain of
the antenna exceed 6 dBi.

Systems operating in the 5725 — 5850 MHz band that are
used exclusively for fixed, point-to-point operation may
employ transmitting antennas with directional gain greater
than 6 dBi without any corresponding reduction in transmitter
peak output power.

Direct Measurement Method For Detachable Antennas:

If the antenna is detachable, a peak power meter is used to measure the power output
with the transmitter operating into a 50 ohm load. The dBi gain of the antenna(s)
employed shall be reported.

Substitution Antenna Method for Integral Antennas:

The peak field strength of the carrier is measured in a worst-case configuration with a
RBW > 5 times the occupied bandwidth of the transmitted waveform. For cases where
the RBW of the test instrument is not sufficient, the power is measured using a peak
power meter instead of the spectrum analyzer.

The RBW of the spectrum analyzer shall be set to a value greater than the measured 6
dB occupied bandwidth of the E.U.T.

Number of channels tested:

Tuning range Number of channels tested Channel location in band

1 MHz or less 1 middle

1to 10 MHz 2 top and bottom
more than 10 MHz 3 top, middle, bottom
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Nemko USA, Inc.

FCC PART 15, SUBPART C and Industry Canada RSS-210

EQUIPMENT: MPT-HL Packet Terminal

Test Report No.:

Digital Transmission Systems
25965RUS2

| NAME OF TEST: Occupied Bandwidth

PARA. NO.: 15.247(a)(2)

Minimum Standard:

Method Of Measurement:

Systems using digital modulation techniques may
operate in the 902-928 MHz, 2400-2483.5 MHz, and
5725-5850 MHz bands. The minimum 6 dB bandwidth
shall be at least 500 kHz.

The spectrum analyzer is set as follows:

RBW = VBW = 100 kHz.

Span: Sufficient to display 6 dB bandwidth

LOG dB/div.: 10 dB
Sweep: Auto

Number of channels tested:

Tuning range

Number of channels tested

Channel location in band

1 MHz or less 1 middle
1to 10 MHz 2 top and bottom
more than 10 MHz 3 top, middle, bottom
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Nemko USA, Inc.

FCC PART 15, SUBPART C and Industry Canada RSS-210

EQUIPMENT: MPT-HL Packet Terminal

Test Report No.:

Digital Transmission Systems
25965RUS2

| NAME OF TEST: Spurious Emissions(conducted)

PARA. NO.: 15.247(d)

Minimum Standard:

In any 100kHz bandwidth outside the frequency band in which the
transmitter is operating, emissions shall be at least 20 dB
below the fundamental emission or shall not exceed the
following field strength limits. Emissions falling in the
restricted bands of 15.205 shall not exceed the following field

strength limits:

Frequency Field Strength Field Strength
(MHz) (uV/m @ 3m) (dB @ 3m)
30 - 88 100 40.0

88 - 216 150 43.5
216 - 960 200 46.0
Above 960 500 54.0

THE SPECTRUM IS SEARCHED TO THE 10th HARMONIC OF THE HIGHEST FREQUENCY

GENERATED IN THE EUT.

Method Of Measurement:
30 MHz - 10th harmonic plot
RBW: 100 kHz

VBW: 300 kHz

Sweep: Auto

Display line: -20 dBc

Lower Band Edge
RBW: At least 1% of span/div.
VBW: >RBW

Span: As necessary to display any spurious at band edge.

Sweep: Auto

Center Frequency: 902 MHz, 2400 MHz, or 5725 MHz
Marker: Peak of fundamental emission
Marker A: Peak of highest spurious level below center frequency.

Upper Band Edge
RBW: At least 1% of span/div.
VBW: >RBW

Span: As necessary to display any spurious at band edge.

Sweep: Auto

Center Frequency: 928 MHz, 2483.5 MHz, or 5850 MHz
Marker: Peak of fundamental emission
Marker A: Peak of highest spurious level above center frequency.

Number of channels tested:

Tuning range

Number of channels tested

Channel location in band

1 MHz or less 1 middle
1to 10 MHz 2 top and bottom
more than 10 MHz 3 top, middle, bottom
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Nemko USA, Inc.

EQUIPMENT: MPT-HL Packet Terminal

FCC PART 15, SUBPART C and Industry Canada RSS-210

Test Report No.:

Digital Transmission Systems
25965RUS2

| NAME OF TEST: Radiated Spurious Emissions

PARA. NO.: 15.247(c)

Minimum Standard:

In any 100kHz bandwidth outside the frequency band in which the
transmitter is operating, emissions shall be at least 20 dB
below the fundamental emission or shall not exceed the

following field strength limits:

Emissions falling in the restricted bands of 15.205 shall not exceed the following

field strength limits:

Frequency Field Strength Field Strength
(MHz) (uW/m @ 3m) (dB @ 3m)
30-88 100 40.0
88 - 216 150 43.5
216 - 960 200 46.0
Above 960 500 54.0
THE SPECTRUM WAS SEARCHED TO THE 10th HARMONIC
15.205 Restricted Bands
MHz MHz MHz GHz
0.09-0.11 16.42-16.423 399.9-410 4.5-5.25
0.495-0.505 16.69475-16.69525 608-614 5.35-5.46
2.1735-2.1905 16.80425-16.80475 960-1240 7.25-7.75
4.125-4.128 25.5-25.67 1300-1427 8.025-8.5
4.17725-4.17775 37.5-38.25 1435-1626.5 9.0-9.2
4.20725-4.20775 73-74.6 1645.5-1646.5 9.3-95
6.125-6.218 74.8-75.2 1660-1710 10.6-12.7
6.26775-6.26825 108-121.94 1718.8-1722.2 13.25-13.4
6.31175-6.31225 123-138 2200-2300 14.47-14.5
8.291-8.294 149.9-150.05 2310-2390 15.35-16.2
8.362-8.366 156.52475-156.52525 2483.5-2500 17.7-21.4
8.37625-8.38675 156.7-156.9 2655-2900 22.01-23.12
8.41425-8.41475 162.0125-167.17 3260-3267 23.6-24.0
12.29-12.293 167.72-173.2 3332-3339 31.2-31.8
12.51975-12.52025 240-285 3345.8-3358 36.43-36.5
12.57675-12.57725 322-335.4 3600-4400 Above 38.6
13.36-13.41 1718
Number of channels tested:
Tuning range Number of channels tested Channel location in band
1 MHz or less 1 middle
1to 10 MHz 2 top and bottom
more than 10 MHz 3 top, middle, bottom
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Nemko USA, Inc. FCC PART 15, SUBPART C and Industry Canada RSS-210
Digital Transmission Systems

EQUIPMENT: MPT-HL Packet Terminal Test Report No.: 25965RUS?2
| NAME OF TEST: Transmitter Power Density PARA. NO.: 15.247(d) |
Minimum Standard: The transmitted power density averaged over any 1 second

interval shall not be greater than +8 dBm in any 3 kHz
bandwidth.
Method Of Measurement: The spectrum analyzer is set as follows:
RBW: 3 kHz
VBW: >3 kHz

Span: => measured 6 dB bandwidth

Sweep: Span(kHz)/3 (i.e. for a span of 1.5 MHz the sweep
rate is 1500/3 = 500 sec.

LOG dB/div.: 2 dB

Note: For devices with spectrum line spacing =< 3 kHz, the RBW of the
analyzer is reduced until the spectral lines are resolved. The
measurement data is normalized to 3 kHz by summing the power
of all the individual spectral lines within a 3 kHz band in linear
power units.

For Devices With Integral Antenna:

For devices with non-detachable antennas, the received field strength is peaked and the
spectrum analyzer is set as above. The peak emission level is then measured and
converted to a field strength by adding the appropriate antenna factor and cable loss.
This field strength is then converted to an equivalent isotropic radiated power using the
same method as described for Peak Power output.

Number of channels tested:

Tuning Range Number Of Channels Tested | Channel Location In Band
1 MHz or Less 1 Middle
1to 10 MHz 2 Top And Bottom
More Than 10 MHz 3 Top, Middle, Bottom
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Nemko USA, Inc. FCC PART 15, SUBPART C and Industry Canada RSS-210

Digital Transmission Systems
EQUIPMENT: MPT-HL Packet Terminal Test Report No.: 25965RUS?2

ANNEX B - TEST DIAGRAMS
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Nemko USA, Inc. FCC PART 15, SUBPART C and Industry Canada RSS-210

Digital Transmission Systems
EQUIPMENT: MPT-HL Packet Terminal Test Report No.: 25965RUS?2

Test Site For Radiated Emissions

3 METERS

SEARCH ANTENNA

0.8 METER EUT.

NON-CONDUCTING
<<—— TURN-TABLE

VARIABLE
SEARCH
HEIGHT (1 TO 4
m)

Conducted Emissions

TO TESTRECENVER/SPECTRUM
ANALYZER. A high-pass filter and
LNA is necessary to measure to the
limits of 15.209.

SPECTRUM

E.U.T. L.I.S.N.

SHIELDED ROOM

ANALYZER OR
TEST RECEIVER
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Nemko USA, Inc. FCC PART 15, SUBPART C and Industry Canada RSS-210

Digital Transmission Systems
EQUIPMENT: MPT-HL Packet Terminal Test Report No.: 25965RUS?2

Peak Power At Antenna Terminals

EUT

Attenuator Power Sensor Peak Power Meter

Note: A spectrum analyzer may be substituted for Peak Power Meter given that the
measurement bandwidth is sufficient to capture the 60 dB bandwidth of the transmitter.

Minimum 6 dB Bandwidth
Peak Power Spectral Density
Spurious Emissions (conducted)

Spectrum
Analyzer

E.U.T. Attenuator
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